



NOTICE OF SHIPMENT/
PACKING LIST



CERTIFICATE OF TEST

1.5
CUST. ORD. NO. & DATE | 04/30/15 | 167080 | CUST. CODE | MIDLAND, PA | ACCEPTING MILL | SHIPPER NO. | 479554 | SHIPPER NO. | 479554 | PRODUCT CODE | 13020102060000 | MILL ORDER NUMBER | 30-045-391 | DATE SHIPPED | 06/02/15 |
P032950-3 | FORMS DISTRIBUTION | REPEAT ORDER | 94797-5 | RATE | 20 | PRL. ORITY | 7219.90.0000 | GOV'T CONTRACT | 1124 | BROOKFIELD | MATL. | 1124 | BROOKFIELD | SHIP TO | OH | 230476 | INVOICE | 149 |
SOLD TO | 3 | SHIP TO | 0 | SPEC | 0 |

BE GROUP OY AB
PL 54/ OSTOLASKUT
15101 LAHTI
FINLAND

BE GROUP OY AB-FINLAND
C/O COIL-TAINER
C/O COWAN SYSTEMS
5107 NORTH POINT BLVD
BALTIMORE MD 21219

GRADE BKG# BAVT527HE0335 CARRIER - CHADDERTON TRUCKING, INC.
"ATI 304L" STAINLESS STEEL SHEET C R COILS ANNEALED 2B FIN 3 EDGE

ITEM TEST NO 001A M401577
TEST LOCATION TC
1'-YIELD 1% 379.

NR = DATA NOT REQUIRED
GRADE VERIFICATION WAS CARRIED OUT SPECTROSCOPICALLY

THESE COMMODITIES OR TECHNOLOGY, WHEN EXPORTED FROM THE UNITED STATES, ARE IN ACCORDANCE WITH THE USA EXPORT ADMINISTRATION REGULATIONS. DIVERSION CONTRARY TO U.S. LAW IS PROHIBITED. U.S. LAW ALSO PROHIBITS DISPOSITION OF THESE COMMODITIES/TECHNICAL DATA TO ANY END-USER OR FOR ANY END-USE RELATED TO THE DESIGN, DEVELOPMENT, PRODUCTION, STOCKPILING, OR USE OF CHEMICAL, BIOLOGICAL, OR NUCLEAR WEAPONS, OR MISSILES, WITHOUT THE PROPER APPROVAL OF THE UNITED STATES GOVERNMENT.

T1 SENSITIZATION HEAT TREATMENT WAS PERFORMED ON LOW CARBON AND STABILIZED GRADES. T1: HEATING OF A FLAT NON-WELDED TEST PIECE AT 700C +/- 10C (1292F +/- 18F) FOR 30 MINUTES FOLLOWED BY WATER COOLING.

EN 10204:2005 - 3.1 ATI FLAT ROLLED PRODUCTS IS APPROVED AS A MANUFACTURER ACCORDING TO THE PRESSURE EQUIPMENT DIRECTIVE PED 97/23/EC.

THIS EN 10204:2005 - 3.1 CERTIFIED MATERIAL TEST REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL. FEDERAL LAW PROHIBITS THE RECORDING OF FALSE, FICTITIOUS, OR FRAUDULENT STATEMENTS OR ENTRIES ON THE CERTIFICATE AND MAY BE PUNISHABLE AS A FELONY UNDER FEDERAL LAW. ATI FRP HOLDS SEVERAL QUALITY CERTIFICATIONS THAT INCLUDE ISO-9001, AS9100, NADCAP, AND ISO/IEC 17025. MATERIAL WAS MANUFACTURED IN ACCORDANCE WITH THE ATI FRP QUALITY MANUAL REVISION 23 DATED 06/13/2014.

PAGE 02 - CONTINUED ON PAGE 03 06/02/15 16:05:30

WARNING
Safety Data Sheets for this product are available on our website, www.ATImetals.com. A thorough review of the Safety Data Sheet for the grade of material purchased shall be performed prior to working with this product and all safety & health considerations outlined must be implemented.

The above is a true copy of data on file. The material and test results conform to the sales contract and specification(s) as set forth in ATI Flat Rolled Products' Order Acknowledgement

Stephen Wolff, Director, Corporate Quality Assurance

